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New Clinical Practice Guidelines for Acute Otitis Media


 	


               New guidelines developed by the American Academy of Pediatrics and the American Academy of Family Physicians for acute otitis media (AOM) in children will be published in May. These guidelines mandate accurate diagnosis of AOM versus OME, based on criteria of recent, usually abrupt, onset of illness; presence of middle-ear effusion; and signs or symptoms of middle-ear inflammation. These guidelines apply only to otherwise healthy children (age 2months to 12 years), and not to those with a clinical recurrence of AOM within 30 days, with underlying chronic OME, or other conditions, which may alter the natural course of AOM (cleft palate, Down syndrome, immune system disorders, and cochlear implants). 


	AOM is the most frequently occurring bacterial illness in children (more than 5 million cases/year in U. S. children) resulting in more than 10 million annual antibiotic prescriptions. Approximately 80% of children with AOM improve without antibiotics, and those not treated immediately are unlikely to develop serious complications. Routine antibiotic treatment at the time of diagnosis of pediatric AOM has not been conclusively demonstrated to reduce rates of mastoiditis or other AOM complications.


	Pain relief with ibuprofen or acetaminophen in the first 24 hours is a critical part of the treatment of AOM. About 60% of children have pain relief within 24 hours, and 80% - 90% within a few days.


	Amoxicillin is the 1st line treatment of AOM at 80-90 mg/kg/day. This is based on efficacy (including intermediate resistant pneumococci), cost, safety, taste, and narrow antimicrobial spectrum. Children with severe illness or when coverage for beta-lactamase positive organisms is needed, amoxicillin-clavulanate (Augmentin() may be used. Ten days of antibiotic treatment should be used for children younger than 6 years, and a 5 to 7 day therapy for children older than 6 years with mild or moderate AOM.


	To minimize development of antibiotic resistance, an observation period of 48-72 hours can be used for children in whom the diagnosis is uncertain, or if symptoms are not severe. Antibiotics can be given if there is no improvement.


	Prevention of AOM should include reducing risk factors by breast-feeding for at least 6 months, avoiding “bottle propping”, reducing attendance at day care centers, and eliminating passive exposure to tobacco smoke. Influenza and pneumococcal vaccine have shown a mild benefit in preventing AOM.
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The Joint Refill Center is now open!





Refills are still called in the same way but now the patients have the option of where they can pick their refills up. Evans has two sites available for pick-up:


Main Refill Pharmacy at the hospital and the Commissary Pharmacy.


REFILL NUMBERS


524-4081 


       Or


1-888-745-6427
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FORMULARY ADDITIONS





Amlodipine- Norvasc(





Carbinoxamine maleate 4mg/ Pseudophedrine 60mg per 5ml-     	Rondec( Liquid





Loratadine 1mg/ml- Claritin( Syrup














BCF           No additions or Deletions





FORMULARY DELETIONS


Felodipine- Plendil( all strengths





Pantoprazole- Protonix( tablets





Omepraole- Prilosec( SPECIAL PURCHASE ONLY (for ALL patients new and existing)





Cetirizine- Zyrtec( tablets and syrup- SPECIAL PURCHASE ONLY (for ALL patients new and existing)








Please use ONLY electronic forms for submitting New Drug Request.  Through CHCS mail or online at � HYPERLINK "http://evans.amedd.army.mil/Pharmnew/New Drug Request/VTC_request.htm" ��http://evans.amedd.army.mil/Pharmnew/New Drug Request/VTC_request.htm�  All new Special Order medications will be picked up at INPATIENT PHARMACY. Refill medications will be picked-up at requested Refill site. 


Renewal prescription will be handled like initial prescriptions and will require submission of a New Drug Request.
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American Association of Clinical Endocrinologists (AACE) 


Summary of Evidence-Based Indications for Dietary Supplements and Nutraceuticals (Sept/Oct 2003)





Since the 1994 Dietary Supplement Health and Education Act (DSHEA) dietary supplements are defined as (1) a vitamin or mineral, (2) an herb or other photochemical, (3) an amino acid, (4) a dietary substance to supplement the diet by increasing the total dietary intake, or (5) a concentrate, metabolite, constituent, or extract of any of the foregoing. Nutraceuticals are dietary supplements that contain a concentrated form of a presumed bioactive substance originally derived from a food used to enhance health in dosages exceeding those obtainable from normal food.


	Dietary supplements and nutraceuticals are being used more frequently as alternatives to traditional health care. Only a few have been studied enough to have scientific support for their use.


FDA-approved Disease Claims of Dietary Supplements – Level 1 Evidence:


Supplement�
Disease Claim�
�
Calcium�
Decreased risk of osteoporosis�
�
Fiber�
Decreased risk of cancer and CAD�
�
Folic acid�
Decreased risk of neural tube defect�
�
Psyllium seed husk�
Decreased risk of CAD�
�
Soy protein�
Decreased risk of CAD�
�
Other Agents


Dietary Supplement / Nutraceutical�
Grade A


> 1 prospective randomized control


benefit > risk�
Grade B


> 1 prospective/ randomized/control 


limited outcome data benefit > risk�
Grade C


Other experimental data


Benefit > risk or no risk or benefit �
Grade D


No conclusive date benefit > risk or conclusive data risk > benefit�
�
Androstenedione�
�
�
�
Performance


Body Composition�
�
Carnitine�
Primary deficiency�
�
2( deficiency, cardiac,


performance, renal,


Valproate use�
�
�
Choline�
Pregnancy


Breast-feeding�
�
Hyperhomocysteinemia


TPN-induced hepatopathy�
Memory�
�
Chondroitin�
�
Osteoarthritis�
�
Cognition, cardiovascular,


Renal stones�
�
Coenzyme Q10�
�
�
Mitochondrial disorder,


CHF, Ischemia-reperfusion injury�
Performance, Anti-aging Immunity


DM, HTN, Cancer�
�
Creatinine�
�
�
Ergogenic


McArdle’s disease�
CHF�
�
DHEAS�
�
�
�
Androgen replacement                      Performance


Anti-aging                                   Libido, Immunity


Body composition�
�
Glucosamine�
�
Osteoarthritis�
�
�
�
Glutamine�
Critical illness�
�
Stomatitis�
Crohn’s disease


Immunity, Cancer


Performance�
�
Melatonin�
�
�
Sleep/jet lag


Menopause (mood)�
�
�
Omega-3 fatty acids�
Cardiovascular�
High triglycerides�
Inflammatory bowel disease�
Immunity, HIV, HTN, Behavior, Asthma, RA, Psoriasis, Chronic fatigue syndrome�
�
Phytosterols�
(cholesterol


2( prevention atherosclerosis �
�
�
Normal cholesterol, Cancer, Chronic disease�
�
Probiotics�
�
Chronic pouchitis�
Antibiotic related diarrhea - C. difficile colitis�
�
�
Saw palmetto�
�
BPH�
�
�
�
Flavonoids�
CAD risk reduction�
Osteoporosis�
�
HRT, hot flashes, cognitive therapy, anti-aging�
�
Taurine�
�
Chronic alcoholism�
TPN-induced hepatopathy�
CHF, DM, dyslipidemia


�
�
Antidiabetic indications�
�
(-lipoic acid�
�
Neuropathy�
�
�
�
American ginseng�
�
�
�
Glycemic control�
�
Chromium�
Chromium deficiency�
�
�
Glycemic control�
�
(-linolenic acid�
�
Neuropathy�
�
�
�
Ginkgo biloba�
�
�
�
Peripheral neuropathy, ED, Intermittent claudication�
�
Momordica charantia�
�
�
�
Glycemic control�
�
Vandium�
�
�
�
Glycemic control�
�
Vitamin E�
�
�
�
CV risk�
�









Recently Approved Drugs/Indications





Physicians have a new fast-acting option for controlling the potentially crippling effects of acute agitation in patients suffering with schizophrenia and bipolar mania. The U.S. Food and Drug Administration (FDA) has approved Zyprexa® IntraMuscular (olanzapine) for injection Clinical data demonstrate that Zyprexa IntraMuscular enables physicians to rapidly and dependably relieve patients of the effects of acute agitation without many of the debilitating side effects of conventional injectable therapies. This new formulation is the first medication in its class to be indicated for the treatment of acute agitation associated with both bipolar mania and schizophrenia.





U.S. Food and Drug Administration (FDA) has approved Nasacort HFA (triamcinolone acetonide) Nasal Aerosol for the treatment of nasal symptoms associated with seasonal and perennial allergic rhinitis in adults and children age 6 and older. Nasacort HFA Nasal Aerosol is the first intranasal corticosteroid dry-aerosol formulation approved in the U.S. that contains hydrofluoroalkane (HFA), rather than chlorofluorocarbons (CFCs). Nasacort HFA Nasal Aerosol will provide physicians and patients with a new option for those seeking a dry-aerosol formulation for the management of nasal allergy symptoms. It replaces Nasacort® Nasal Inhaler, which was taken off the market in July 2003 to comply with Environmental Protection Agency (EPA) and FDA requirements intended to protect the ozone layer and that required the removal of nasal inhalers containing CFCs from the U.S. market.
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FOCUS ON PRESCRIBING POLICIES





�


1. “AS DIRECTED” ORDERS. Established medication ordering policies discourage the use of “as directed” instructions on all inpatient and outpatient medication orders (MEDDAC Reg No. 40-2-114, page 8).  Many medications have different dosing for varying indications or have multiple indications not in approved labeling (e.g., most orders for gabapentin are for off-label uses such as neuropathic pain, generalized anxiety, social phobia and migraine therapy). Communicating the proper instructions and the medication’s indication reduces the risk of improper drug selection and offers clues to proper dosing when the medication has an indication-specific dosing algorithm.





	Example: Gabapentin 800mg Take as directed. Should read: Gabapentin 800mg four times daily for nerve pain.





2. “PRN” ORDERS. Medication orders or prescriptions that are written, "as needed," or PRN, without a specific frequency (e.g., every 6 hours), have often led to errors involving inappropriate doses. To avoid these errors, always indicate a specific frequency and note the drugs indication-for-use in order to document why you are prescribing that particular drug (e.g. oxycodone 5mg every 4 hours as needed for breakthrough pain).





3. “ RANGE” ORDERS.  Medication orders, which express the dose and/or dosing interval with a lower and upper limit, are commonly referred to as “range orders” (e.g. Percocet (1-2 tablets every 4-6 hours for pain). Range orders are prohibited since they often contribute to medication errors. Orders should clearly delineate when to administer a given dose of medication (e.g. Percocet( 1 tablet (pain score 3-6) or 2 tablets (pain score 6-10) every 4 hours). Writing the order in this format converts it to a titration order, which is acceptable.








��








REPORTING AN ADVERSE DRUG REACTION (ADR)


Complete the ADR Form and turn it in to the Pharmacy   


 Use CHCS template and e-mail to G.ADR


Use the Evans Pharmacy Web page � HYPERLINK "http://evans.amedd.army.mil/Pharmnew/VTC_request.htm" ��http://evans.amedd.army.mil/Pharmnew/VTC_request.htm�


Phone I-ITCH (4-4824)                











  














 GERD CLINICAL PRACTICE GUIDELINE 








Symptoms Persist





Episodic symptoms not exceeding


 4 weeks’ duration 





Severe, frequent, or prolonged


Symptoms (regularly exceeding


4 weeks’ duration





Referral to gastroenterologist


for further evaluation


and/or EGD





Symptoms Persist





b Lansoprazole (Prevacid®) 30mg 


BID


Or


Rabeprazole (Aciphex®)


20mg BID





Trial of PPI at high


 dose (BID)b





Maintain therapy





Symptoms Persist





Symptoms Controlled





ª Lansoprazole (Prevacid®)                         30mg QD


Or


Rabeprazole (Aciphex®)


20mg QD





Trial of PPI


therapy at


standard doseª

















** Alarm symptoms include:


 Dysphagia


 Bleeding


 Weight loss


 Choking (acid causing coughing, 


   shortness of breath, or hoarseness)


 Chest pain











Alarm or severe symptoms absent











Alarm or severe symptoms present **

















Physician Evaluation 





Trial of antacid or ranitidine


150mg QD or BID





GERD Symptoms





** Short course treatment <30days





Change to alternative nonselective


NSAID from a different


 chemical class





Change to alternative nonselective


NSAID from a different


 chemical class





Non-GI adverse effect or lack of response?





Non-GI adverse effect or lack of response?





Add lansoprazole


(Prevacid®)





NO





YES





Dyspepsia?

















Consider use of an alternative agent not


initiated above or COX-2-selective inhibitor: valdecoxib (most cost-effective alternative)











Adverse effect or lack of response?











Initiate therapy with salsalate (Disalcid®), etodolac (Lodine®),Meloxicam (Mobic®), or nonselective NSAID+gastroprotecive agent**


[ lansoprazole (Prevacid®) most cost effective]














Initiate nonselective NSAID therapy





NO





YES





*Patients considered at higher risk for NSAID-induced gastroduodenal ulcer: 





  Advanced age defined as 65 years or older





 History of ulcer 





 Concomitant use of anticoagulants or glucocorticoids 


 








Patient at high risk for GI event?*





NO





YES





Does patient require NSAID therapy?








COX-2 Inhibitor Treatment Guideline


Pikes Peak Region Formulary Committee 


 








**IgE-mediated; Sx


include: nasal congestion,


rhinorrhea, sneezing, post-


nasal drainage, nasal itching,


and impaired sense of smell


(and taste). Must be 


distinguished from nonallergic


rhinitis which manifests as


chronic nasal symptoms


without allergic causation. 





Initiate nasal corticosteroids:


Fluticasone (Flonase®) 2 sprays each nostril QD initially (2-4 weeks),


then 1 spray each nostril QD thereafter.





Consider referral for allergy 


evaluation. Immunotherapy may offer long-term improvement while lessening or eliminating


the need for medication.











Lack of improvement


or intolerance?





Adults and children 12 yr or


older: Fexofenadine (Allegra®)


180mg QD


Children 6-11 yr: 30mg BID











Continue treatment





NO





Lack of improvement


or intolerance?





Adults and children 6 y.o.


or older: Loratadine (Claritin®)


10mg QD 


Children 2-5 yr: 5mg syrup QD








YES





Continue treatment.











NO





Lack of improvement 


or intolerance?

















Diagnosis of allergic rhinitis**





ALLERGIC RHINITIS TREATMENT GUIDELINE
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